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= Evidence of Type Testing (TT) =
T 1
1
;ji According to Standard EN 14351-1+A2 [:5
= Ne 532/B-2017-4 o
o =
! Laboratorium Techniki Budowlane} carried out the examination of the windows described in test report 532/8-2017 )
— manufactured by: %
i =
- =
7 4 =
L SELOWINSCY sp. ). i
0 .
% 62-400 Stupca, ul. Wspéina 2, Poland EJ
E Confomity assessment Conformity assessment: Test ’5
[F_TI Test specimen 532/t 1 Characteristic Classification Standard Standardftest result [ ;
E: ™ - Locking points 4,14 EN 14351-1+A2 EN 12207 EN 1026 F,
L
Air permeability at 100 Pa 5
[Max test pressure 600 Pa) L:ﬂ
. ven Reference air permeabliity at It _]
Air permeability Class4  o0es . %
Imfthm or0,75mhmor " i
875m’hm ]
1,20 m*fhom* or 0,33 m’/h m b
0

i

ur

system: {DEAL 7000 4.5 EN 143511242 EN 12208 EN 1027 =

Frame 170 402 G

Leaf 176 420 %_

Frame reinf. 35%27, $=1,50 mm ‘lj

Leaf reinf. 35x27, s=1,50 mm :i

Glazing bar Classic line, grey . {A) Not covered —

Tight to: -

Hardviare AoT0 Watertightness Class6 A ment 5
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: 4.8 €4 14351-11A2 EN 14509 ‘—
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/:\. The parameters for ether constructions should be declare in . - !f__\

L. compliance with the provisions specified In Standard EN 14351- Load" bea r' ng Ca paCIty Threshold value IE'

= 1+A2 Passed =

5 350 N =

l:' The test results relates onlfy to the tested sample and the test ﬁ:

|'—~J;. conditions, —I:H‘
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Evidence of Type Testing (TT)

According to Standard EN 14351-1+A2
Ne 532/B-2017-5

manufactured by:

SLOWINSCY sp. J.

62-400 Stupca, ul. Wspdlina 2, Poland
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Laboratorium Techniki Budowlane]j carried out the examination of the windows described in test report 532/8-2017

i

. Conformity assessment Conformity assessment: Test
Test specimen 532/2 Characteristic Classificalion $tandard Standard/test result
- Lorking points 4.2 EN 14351-11A2 EN 12210 EN 12211
i
Reslstance to wind load
T Resistance to wind Test pressure P1 1200 Pa
et Class C3 Frame deflection
-l Ioa d Pressure ,+" 1/456
—j; Pressure =" 1/463
5
,f\i " - R
\H B=1800, H=1850 4.14 €4 14351-14A2 EN 12207 EN 1026
:l"" Alr permeability at 100 Pa
;:} systerm: IDEAL 7000 {Max test pressure 600 Pa}
i\ Reference alr permeability at
Frame 170 402 . age
L Air permeability Class4  ioora: 3
f Leaf 170420 3m’fh mf or 0,25m’h mor
Mullion 170 444 0,?5m33h m ,
. 0,53 h 034mifhm
Frame reinf. 35x27, 51,50 mm m'/hm” or /
Leaf reinf. 35x27, 5=1,50 mm
Mullion reinf. 40x45, 52,00 mm 4.5 EN 14351-11A2 EN 12208 £N 1027
Glazing bar Classic line, grey
Hardware ROTO
= iGU 4/18/4/18/4
e . {A} Not covered
Watertightness Class9A T
a7 P
:i] The parameters for other constructions should be declare in 600 Pa
|': compliance with the provisions specified In Standard £N 14351
o 1+A2
T
':_[ The test results relates only to the tested sample and the test

conditiens.
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= Evidence of Type Testing (TT) ;
= =
Ilj According to Standard EN 14351-1+A2 ':n
5 Ne 532/B-2017-6 @
=

Laboraterium Techniki Budowlanef carried out the examination of the windows described in test report 532/B-2017
manufactured by:
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= SLOWINSCY sp. J. -
F— 62-400 Stupca, ut. Wspélna 2, Poland I

i Copformt t: Test !
Test specimen 532/3 characteristic Conferm ty assessment onformity assessmant: Tes \Iiﬂ
Classification Standard Standard/test resuli [—_r
“ - {ncking points 4.2 £N 14351.14A2 EN 12110 EN 12211 E

Resistance to wind load

Res;stance to Wind Test pressure P1 800 Pa
ClaSS C2 Frame deflection
|Oad Pressure 4" 1/506

Pressure .- 1/478

s #=1800, H=2450 {:1
4.14 EN 143511442 EN 12207 EN 1026 T
o -
L =t
[;'I Alr permeability at 100 Pa lf]
E‘ system: IDEAL 7000 {Max test pressure 600 Pa) [ =

= Reference air permeability at =
= Frame 170 403 . age Sl
= Air permeability Class4  iopa: , i
= teaf 170430 Im*fhm’ or 0,75m’h mor
= | Jointbar 170 464 075mhem , I

— -
U:J frame reinf. 35%40, s=2,00 mm 125m/hm’or 0,52 m/hm E
o Leaf reinf. 40x48, $=2,00 mm FW
”:J Joint bar reinf. 27%35, $=1,25 mm 4.5 EN 14351-14A2 EN 12208 EN 1027 :J
ol . e
I_‘j Glazing bar Classic line, grey =
'? Threshold 269 060 —
5 Hardware ROTO ; )
e IGU a/18/4/18/a Ej
= A =
—i - {A) Not covered lﬁl
Lo Watertightness Class E750 tentto: =
:| The parameters for other constructions should be declare in 750Pa ||£!
L] compliance with the provisions speeified in Standard EN 14351- I.:ﬂ
= 14A2 j

-

The test results relates only to the tested sample znd the test
conditions.
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